
Ce
nt

ra
l S

ta
te

s W
at

er
 E

nv
iro

nm
en

t A
ss

oc
ia

tio
n

10
21

 A
lex

an
dr

a 
Bl

vd
, C

ry
sta

l L
ak

e, 
IL

 6
00

14
AD

DR
ES

S 
SE

RV
IC

E 
RE

QU
ES

TE
D

The Official Magazine of the Central States Water Environment Association, Inc.

Winter 2014www.cswea.org  Illinois  Minnesota  Wisconsin

PLUS:

Th Offi i l M i f h C l S W E i A i i I

PLANT PROFILE: 

NEW Water’s 
Green Bay Facilities

20th Annual 
Education Seminar

April 7, 2015
Monona Terrace

Madison

http://www.cswea.org


Pollardwater offers the most complete line of pumps
and pump accessories for Water and Wastewater.

http://www.pollardwater.com


Improve Your Water and Wastewater Systems
Nationally known continuing education  
[...]
for the week of WEFTEC. Of course, this 
was all made possible by our generous 
sponsors. Even with the great turnout, their 
donations allowed us to sustain our thirsty 
members and still manage to nearly break 
even for the event. Make a note now to 
plan to attend the 20th Annual Welcome 
Reception at WEFTEC 2015 in Chicago, 
September 27, 2015.

ABB Evoqua Water Technologies RedZone Robotics, Inc.
ADS Environmental Services Flow-Technics, Inc. RHMG Engineers, Inc.
Alfa Laval-Ashbrook Gasvoda & Associates, Inc. RJN Group
Baxter & Woodman Greeley and Hansen Rotork Controls Inc.
Black & Veatch Grundfos Chicago RPS Engineering
Boerger, LLC HDR Engineering Short Elliott Hendrickson
Brown and Caldwell Howard R. Green Company Strand Associates, Inc.
Centrisys Hydro, Inc Symbiont
Clark Dietz, Inc. IHC Construction Companies Trotter and Associates, Inc.
CH2M Hill In-Pipe Technology Company Veolia (Kruger)
Crawford, Murphy & Tilly, Inc. JDV Equipment Corporation Visu-Sewer
DN Tanks/Natgun Jim Jolly Sales-GA Industries Wade Trim
Donohue & Associates, Inc. LAI, Ltd Walker Process
Drydon Equipment Inc. Lakeside Equipment Corp. Walter E. Deuchler Associates
Duke’s Root Control OMI Industries Weir Specialty Pumps (Wemco)
Electric Pump Ovivo Xylem Flygt
Energenecs Peterson & Matz, Inc. Xylem Sanitaire

21www.cswea.org Winter 2014 | CSWEAClick HERE to return to Table of Contents

http://www.cswea.org


Are you looking for ways to improve your water treatment efficiency? 

Increase biological process throughput and performance? Protect 

the integrity of your plant and collectors from sulfides corrosion? 

Decrease energy consumption? Kemira can help you solve these 

challenges and more. We aim to be a leading water chemicals supplier 

for raw and waste water applications, serving municipalities and 

water intensive industries. Together with our customers, we apply 

our knowledge and expertise to develop innovations that address the 

sustainable future of water.

Tel. +1 800 879 6353

us.info@kemira.com

www.kemira.com

TOGETHER, MEETING THE CHALLENGES OF CLEAN WATER

22 www.cswea.orgCSWEA | Winter 2014 Click HERE to return to Table of Contents

http://www.kemira.com
http://www.cswea.org
mailto:us.info@kemira.com


Central States was once again well rep-
resented at the WEF Student Paper and 
Design Competitions at WEFTEC 2014 in 
New Orleans. 

CSWEA developed the competition 
criteria based on WEF guidelines and 
Student chapters were notified of the 
competition during the fall semester of the 
2013-14 school year. This year, the lack 
of entries in the Student Paper Competi-
tion was more than made up for in the 
quality of submissions for the Student 
Design Competition. The Student Design 
Competition is intended to promote 
real-world and hands-on design experi-
ence for student interested in pursuing 

wastewater engineering and sciences 
field. There are two levels of competi-
tion, conventional wastewater design, 
which includes traditional wastewater 
design project, and environmental design, 
which includes contemporary engineering 
design topics such as sustainability, water 
reuse, wetland construction and Engineers 
Without Borders projects. 

This year, CSWEA had entries in 
both levels of the competition which 
was held the day before the Education 
Seminar in Madison. The team from 
Marquette University consisting of Sarah 
Walsh, Sara Breitzman, Andrea Dunn 
and Matthew Fueston presenting their 
project on the Southeastern Wisconsin 
Regional Resource Recovery Facility 
was determined to be the competition 
winner at the Wastewater Design level. 
At the Environmental Design level the 
winning team came from the University 

-
ing of Lance Langer, Reggie Jansen, 
Amanda Caldwell-Jacques and William 
Cheng presenting their project Providing 
Sanitation to Peri-Urban Slums in Nairobi, 
Kenya. Both teams presented their proj-
ects at the WEF competition held during 
WEFTEC where they faced stiff competi-
tion from schools throughout the country. 

Unfortunately, the teams’ hard work and 
exceptional presentations at the WEF 
competition did not result in them being 
victorious. However, they did a great 

job and should be very proud of their 
accomplishments, as we should be proud 
in having them represent CSWEA at the 
WEF level. 

University of Illinois - Urbana Champaign (Environmental Design Team)

Marquette University, L-R Andrea Dunn, Sarah Walsh and WEF President Ed McCormick 
(Wastewater Design Team)

By Mike Holland

23www.cswea.org Winter 2014 | CSWEAClick HERE to return to Table of Contents

http://www.cswea.org


Shovelers take 1st Place in Laboratory 
and 3rd place in Process Control and 

in Laboratory and 5th in Process Con-
trol and place 21st overall at the 2014 
Operations Challenge (OC).

These past few months, I had the good 
fortune and pleasure getting to know 10 
wastewater professionals. I was able to 
watch them grow as individuals, and form 
life-long bonds that will provide incredible 
opportunities in the future. My hope is that 
they will work together again to overcome 
difficulties at the wastewater plants or col-
lection systems they operate. The Opera-
tions Challenge team members started the 
process of getting to know each other at 
the CSWEA annual meeting in May, and 
through the wonder of Facebook, e-mail, 
and text messages they were able to share 
ideas, videos, and discuss the five events of 
the Operations Challenge.

Like last year, our team members 
worked very close with each other to 
refine all the tasks they would perform 
during the five operations challenge 
events at WEFTEC. The five events are 
Process Control, Laboratory, Collec-
tions, Maintenance and Safety. The OC 
teams had two practice sessions prior 
to WEFTEC where they continued to 
build relationships and form friendships 

By Todd Carlson

that allowed them to work together as 
a well-oiled team. Both practice ses-
sions were held at the Madison Met Nine 
Springs Wastewater Plant in Madison, 
WI. Montgomery Baker with the Madison 
wastewater facility laboratory worked tire-
lessly with both teams to help develop the 
skills needed to perform each task with 
precision and without penalty. Thank you, 
Monty for everything you have given to 
the Operations Challenge teams.

The 2014 teams have done an 
outstanding job representing the Central 
States WEA showing other WEF member 
associations that operators from Central 
States are the best in the industry. Our 
Central States teams have shown me that 
the Operations Challenge is about step-
ping out of one’s comfort zone, performing 

tasks that you don’t know anything about, 
always supporting your team, and if you 
work together most anything is possible. 
Central States is able to compete in the 
operations challenge at such a high level 
due to the commitment our members 
have, that includes the individual team 
members, sponsors, and Central States 
members that come out to cheer on the 
teams at WEFTEC.

I would like to say thank you to every-
one who has supported the Operations 
Challenge. If you have an opportunity to 
talk with a current or past team member, 
please ask them about their experience 
with the OC. I bet you will be surprised by 
the passion they have for the OC and the 
industry that we all work in.

Cheers, Todd 

Pumpers
Captain Todd Sheridan, Northern 
Moraine WRD; Joe Rubbelke, Infer-
tech, MN; Mike Murphy, Green Bay 
Metropolitan Sewerage District; Kathy 
Hammel, Western Lake Superior Sani-
tary District (WLSSD); and Coach Tom 
Dickson, City of Oconomowoc, WI.

2014 Team members
Shovelers 
Captain Chris Kleist, City of Duluth; 
Brain Skafe, Janesville WWTP; Justin 
Pratt, City of Moline; Chris Lefebvre, 
Stevens Point WWTP; Coach Jim 
Miller, Wenck Associates. 

24 www.cswea.orgCSWEA | Winter 2014 Click HERE to return to Table of Contents

http://www.cswea.org


25www.cswea.org Winter 2014 | CSWEAClick HERE to return to Table of Contents

http://www.cswea.org
mailto:info@vbminc.com
http://www.spectrashield.com
http://www.hydro-int.com


PLANT PROFILE

NEW Water’s Green Bay Facility (GBF), 
located at the mouth of the Fox River, 
receives on average 32 million gallons 
per day of wastewater from 18 surround-
ing communities. The GBF has been 

has had numerous upgrades through 
the years to maintain the ever-changing 
effluent permit requirements. The current 

wastewater treatment facility in the coun-
try to treat both municipal and paper 
mill waste.

In 2008, NEW Water acquired the 
De Pere wastewater treatment plant. As a 
result, conveyance pipelines and intercep-
tors were built to transport waste sludge, 
mill waste, and raw wastewater to the 
GBF for further treatment. 

rotating crews that continually monitor 
plant operations to ensure permit compli-
ance. In fact, the Green Bay Facility is 
recognized as a Platinum award winner by 
the National Association of Clean Water 
Agencies (NACWA) for 100% permit 
compliance for 11 years running.

 
Green Bay  
Facility process description
A. Influent Pumping Station – 

Domestic wastewater arrives at the 
facility near the bottom of the Pump 
Station through a large (108”) 

NEW 
Water’s 
Green 
Bay 
Facility

interceptor. The domestic wastewater 
passes through one of two coarse 
bar screens where material larger 
than two inches are removed. Four 

40mgd each, lift the wastewater to the 
start of the treatment process.

B. Headworks/Primary Clarifiers – 
Fine screens and grit removal teacups 
are used to remove rags, grit and 
other debris from the waste stream 
before the flow enters the primary 
clarifiers. The primary clarifiers allow 
solids to settle out where they are then 

removed for further processing. The 
liquid portion is sent to the aeration 
basins for further treatment. 

C. Aeration Basins – The liquid 
flows from the primary clarifiers to the 
aeration basins which were redesigned 
for biological phosphorus removal. 
Air is provided by four centrifugal air 
compressors which can output 20,000-
55,000 scfm each. Air outputs are con-
trolled to achieve the desired aeration 
basin dissolved oxygen concentration. 

D. Final Clarifiers – Following 
aeration, the treated wastewater and 

NEW Water’s new front gate sign, reflecting the rebranding from the “Green Bay  
Metropolitan Sewerage District”

Green Bay Facility Process Flow Chart

26 www.cswea.orgCSWEA | Winter 2014 Click HERE to return to Table of Contents

http://www.cswea.org


biological floc flows to the clarifiers. 
Settled solids (RAS) are returned to 
aeration and a portion is wasted 
(WAS) and pumped to the thickening 
process. The clean water flows over 
the weirs to be disinfected. 

E. Disinfection – The current chemi-
cal disinfection system uses sodium 
hypochlorite to kill disease-causing 
bacteria. Before the flow is discharged 
to the river, sodium bisulfite is added 
to remove any residual chlorine. Fol-
lowing disinfection, the final effluent is 
discharged into the Fox River. 

F.  Thickening: Gravity and Gravity 
Belt – Both gravity belt thickeners and 
gravity thickeners are used to thicken 
both the primary sludge and waste 
activated sludge produced earlier in the 
process. Sludge is thickened to 4-6% 
solids before it is dewatered further. 

G. Dewatering: Belt Filter Presses 
– The thickened sludge is then dewa-
tered using a belt filter press. Sludge 
is simply compressed between two 
belts producing 17-20% dry cake  
for incineration. 

H. Incineration – The dewatered belt 
filter press sludge is burned to an ash 
within two multiple hearth incinerators. 
Incinerator off-gas is treated using an 
advanced wet scrubber system and the 
leftover ash is then collected and sent 
to the landfill. 

Green Bay Facility design data
Design Flow, million gallons per day (MGD) 

Average Flow  ............................. 32
Maximum Daily ......................... 112

Design Loadings, thousand pounds per day 
Biochemical Oxygen  
   Demand (BOD5) Design ............ 74
Suspended Solids (SS) Design ....... 64

 ..... 15
Influent Pumps

Number ........................................ 4
Total Installed Capacity, MGD .... 160

Primary Clarifiers ...................................
Number ........................................ 4
Volume, MG ............................ 1.25

Activated Sludge System
Anoxic Basins

Number ........................................ 6
Volume, MG (North Plant) ......... 0.33
Volume, MG (South Plant) ......... 0.25

Contact Basins
Number ........................................ 6
Volume, MG (North Plant) ......... 3.85
Volume, MG (South Plant) ........... 2.5

Final Clarifiers (North)
Number ........................................ 8
Volume ........................1.7 MG each

Final Clarifiers (South)
Number ........................................ 2
Volume ......................

Thickening – Gravity Belt Thickeners 
Number ........................................ 3
....................................2 meter belts

Thickening – Gravity Thickeners 
Number ........................................ 4
Volume, MG ............................ 0.15

Dewatering – Belt Filter Presses 
Number ......................43 meter belts

Incinerators 
Number  ....................................... 2

Emergency Generators 
Number  ....................................... 2

 .......... 1,600

 Carbonaceous Biochemical  
 ... 25

 ................ 30
 ....................... 1.0

27www.cswea.org Winter 2014 | CSWEAClick HERE to return to Table of Contents

http://www.cswea.org
http://www.trotter-inc.com


NEW Water De Pere  
Facility overview
NEW Water’s De Pere Facility (DPF), 
located on the north end of the City of De 
Pere, sits on a 23-acre site along the west 
side of the Fox River. The service area is 
comprised of the City of De Pere, a major 
part of the Village of Ashwaubenon, and 
portions of the Towns of Lawrence, De 
Pere, Bellevue, Hobart, and Rockland. The 
DPF has been treating wastewater since 

through the years to maintain the ever-
changing effluent permit requirements. The 
facility incorporates single stage aeration 
with biological phosphorus removal, Ter-
tiary Treatment, and UV Disinfection. The 
average daily flow is 8 million gallons per 
day (MGD), but receives close to half of 
NEW Water’s total loadings. 

In 2010, the DPF was upgraded for 
remote operation from NEW Water’s 
Green Bay Facility (GBF) which allows 
for the facility to run unstaffed during 
evenings, overnight, and on weekends; 
this upgrade also decommissioned the 
solids operation at the DPF. In its place, 
conveyance pipelines and interceptors 
were built to transport waste sludge, mill 
waste, and raw wastewater to the GBF 
for further treatment. The DPF is now only 
staffed during the hours of 7:00 a.m. to 
3:00 p.m. Monday through Friday, and 
three hours on Saturday and Sunday. 

NEW Water De Pere Facility pro-
cess description
A. Influent Pumping Station – 

Interceptors bring wastewater to the 
plant from East De Pere, West De Pere, 
and Ashwaubenon. The flow passes 
through fine screening where the mate-
rial removed is washed and compacted 
and sent to the landfill. Six variable 
speed influent pumps send flow to the 
Preliminary Treatment Units for future 
treatment at the DPF, or can divert up to 
5.5 MGD of influent to the GBF. 

B. Preliminary Treatment Units 
(PTU) – As raw wastewater flows 
through the PTU, the velocity is slowed 
to one foot per second, allowing sand 
and other coarse non-organic material 
to settle at the bottom. The settlings 
are removed, washed, and sent to the 
landfill. Oil, grease, and other materi-
als less dense than water rise to the 
surface of the tank and are skimmed 
off for further processing at the GBF. 

C. Aeration Basins – The liquid flows 
from the PTU to the aeration basins 
which were redesigned for biological 
phosphorus removal. Air is provided 
by six energy-efficient HST Integral 
high speed centrifugal air compres-
sors which have variable speed drives 
to match compressor output with 
demand. Compressor output is 2100-
5300 scfm each. They are controlled 

to achieve the desired aeration basin 
dissolved oxygen concentration. 

D. Waste Activated Sludge (WAS) 
and Mill Conveyance Systems – 
In 2010, conveyance lines and 
pumps were added to convey mill 
waste and WAS to the GBF. Two 10” 
pipelines, seven miles long, provide 
the ability to pump all WAS flow and 
a portion of mill waste to the GBF. 
Each pipeline has a service water 
flushing system as well as chemical 
addition. WAS flow rates range from 
250-650 gpm. Mill waste transferred 
to the GBF varies up to 750 gpm to 
aid in biological phosphorus removal. 
The remaining flow is diverted to the 
DPF aeration basins. 

E. Intermediate/Final Clarifiers –  
Following aeration, the treated waste-
water and biological floc flows to the 
clarifiers. After settling, the secondary 
effluent flows to the Tertiary Treat-
ment process. Settled solids (RAS) are 
returned to aeration and a portion 
is wasted (WAS) and pumped to the 
thickening process at the GBF. 

F. Tertiary Treatment – The secondary 
effluent is passed through filtering media 
in five gravity sand filters which captures 
any remaining suspended solids not 
removed in the clarifiers. These filters 
backwash automatically during off-peak 
hours to conserve energy. 

G. Disinfection – The current Ultraviolet 
Disinfection system was installed in the 
spring of 2014. The UV system is a 
vertical lamp, two channel Ozonia low 
pressure high output system, which is 
energy efficient and capable of treat-
ing up to 30 MGD. Following disinfec-
tion, the final effluent is discharged 
into the Fox River. 

PLANT PROFILE

Aerial view of NEW Water’s De Pere Facility

Photo taken in October 2014 of NEW 
Water’s award-winning effluent, which is 
cleaner than the receiving waters in the 
Fox River

“The average daily flow is 8 million gallons per day (MGD), 
  but receives close to half of NEW Water’s total loadings.”

28 www.cswea.orgCSWEA | Winter 2014 Click HERE to return to Table of Contents

http://www.cswea.org


NEW Water De Pere Facility  
design data
Design Flow, million gallons per day (MGD)

Average Dry Weather Flow ..........
Design Flow  ............................ 14.2 
Maximum Hourly –  
   Dry Day Flow ........................ 23.8
Maximum Hourly –  
   Wet Day Flow ................................30

Design Loadings, thousand pounds per day
Biochemical Oxygen Demand
   (BOD5) Design ......................... 41
Suspended Solids (SS) Design .....

 ...... 15
Total Available Ammonium  

 ............... 22.2

Influent Pumps 
Number ........................................ 6
Total Installed Capacity, MGD ...... 55 
Horsepower each pump ............. 150 

Preliminary Treatment Units 
Number .......................................  2
Size, Feet  .............................. 50x50

Activated Sludge System 
Anoxic Basins 

Number  ....................................... 2
Volume, MG (Both Basins) ..........  2.2 

Contact Basins 
  Number  ....................................... 2
  Volume, MG (Both Basins) ..........  4.4 
Intermediate Clarifiers 
  Number  ....................................... 2
  Diameter, Feet ........................... 100 
  Sidewater Depth, Feet ..............  13.7 
  Overflow Rate at  

............. 1000
 Final Clarifiers 
  Number ........................................ 3
  Diameter, Feet ........................... 125
  Side Water Depth, Feet .............

Overflow Rate at  
............... 420

Tertiary Filtration Sand Filters
Number  ....................................... 5
Hydraulic Loading at  

 ..................... 5
UltraViolet Disinfection
  Number of Channels ..................... 2
  Design Flow 
    per Channel, MGD ................ 15.0

Carbonaceous Biochemical  
 .....

 ........... 10
 ........................ 1

NEW Water De Pere Facility Process Flow Chart

NEW Water Treatment Operator Aaron 